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1 Order |

1.1 Chronology

Date Received Order

2006-06-19 2006-06-20 Determination of maximum force and wrinkle recovery.

1.2 Samples

No. Received Sample Identification Sample Materlal '

1 2006-06-20 M "BUhnensamt BACH" Textile fabric, approx. 1 running meter
2 2006-06-20 M "BUhnensamt HAYDN" Textile fabric, approx. 1 running meter -

3 2006-06-20  "BUhnensamt MIDNIGHT" Textile fabric, approx. 1 running meter

4 2006-06-20 ® "BUhnensamt LEHAR" Textile fabric, approx. 1 running meter

(1) Samples provided by the customer. (2) Sample drawn by on.

2 Findings / Tests performed

2.1 Description of the specimen

Description of the specimen according to DIN 60 000
Tested sample: 1

Type of fibre according to DIN 60 001 part 1: 100 % cotton (declaration by the applicant)
Mass per unit area: 350 g/m? (declaration by the oppllcan’r)
Technological description: pile woven fabric

Tested sample: 2

Type of fibre according to DIN 60 001 part 1: 100 % cotton (declaration by the applicant)

Mass per unit area: 550 g/m?2 (declaration by the applicant)
Technological description: plle woven fabric
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Tested sample: 3

Type of fibre according fo DIN 60 001 part 1:

Mass per unit area:
Technological description:

Tested sample: 4

Type of fibre according to DIN 60 001 part 1:

Mass per unit area:
Technological description:
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100 % cotton (declaration by the applicant)

570 g/m?2 (declaration by the applicant)

pile woven fabric

100 % polyester (Trevira CS®)

(declaration by the applicant)
520 g/m?2 (declaration by the applicant)

pile woven fabric

2.2 Determination of maximum force and elongation at maximum force -

Strip method
Test conditions @

According to EN ISO 13934 Part 1

Condition of specimens:
Nominal gauge length:
Rate of extension:
Pre-Tension: sample 1:

sample 2, 3u. 4:

Width of strips: 50 mm
Number of specimens: each 5

Test results

Tested sample: 1

condifioned (dry)
200 mm

100 mm/min

5N

10N

Maximum force Elongation at maximum force

Warp direction

Mean value 250 N 7,3 %
Coefficient of variation 2,1 % 3.8 %
Confidence interval (P = 95%) 7 N 0,3 %

Weft direction

Mean value 386 N ° 11,7 %
Coefficient of variation 2,2 % 2,3 %
Confidence inferval (P = 95%) +11 N +0,3 %

Tested sample: 2

Maximum force Elongation at maximum force

Warp direction
Mean value 370 N 8,4 %
Coefficient of variation 2.4 % 2.7 %
Confidence interval (P = 95%) +11 N +0,3 %
Weft direction
Mean value 490 N 10,4 %
Coetficient of vanation 1.7 % 79 % _
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Tested sample: 3
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Maximum force Elongation at maximum force

Warp direction '

Mean value 770 N 9.4 %
Coefficient of variation 20 % 24 %
Confidence interval (P = 95%) +19 N +0,.3 %

Weft direction

Mean value 1030 N 10,5 %
Coefficient of variation 2,0 % 0.0 %
Confidence interval (P = 95%) +26 N +0,0 %

Tested sample: 4

Maximum force Elongation at maximum force

Warp direction

Mean value 1370 N 18,0 %
Coefficient of variation 1.1 % 1.2 %
Confidence interval (P = 95%) +19 N +0,3 %

Weft direction

Mean value 1140 N 25,3 %
Coefficient of variation 4,2 % 2,3 %
Confidence interval (P = 95%) . x60 N 0,7 %

23 Determination of wrinkle recovery of fabrics (appearance method)

Test Conditions

Standard: AATCC 128-1977

Test equipment: AATCC 128-1977 wrinkle fester
Load: 3,5 kg

Loading period: 20 minutes

Number of samples: each 3

Test Results

Tested sample: 1

Wrinkle appearance
after 24 hours of recovery

Fabric smoothness rafing: Rating 4

Tested sample: 2

Wrinkle appearance
after 24 hours of recovery

Fabric smoothness raﬁ'ng: Rating 4
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Tested sample: 3
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Wrinkle appearance
after 24 hours of recovery

Rating 4-5

Fabric smoothness rating:

Tested sample: 4

Wrinkle appearance
after 24 hours of recovery

Fabric smoothness rating:

Rafing 5

Note: The assessment was made with a 5 grade assessment scale. Rating 1 means a very high grade of wrinkle and

rating 5 means a low grade of wrinkle.

3 Remarks

Sample Material

Results of performed tests only refer to the sample material provided.
Without explicit wiitten other agreement testing is destructive and the sample material Is fransferred fo the property
of OTi, which is entifled to freely declde on storage and disposal.
Quality management and accreditations.

All fests and services are performed under a quality management system according fo EN I1SO 17025,

Ol is accredited by several organisations for varlous tests offered. It also is a Nofified Body with the regisiration
number 0534. The accreditation by the Federal Ministry as testing laboratory was repeated under reference
92714/0574-1/12/2005 (Individual accredited test procedures are marked with the federal laboratory logo), the

accreditation for tésting and surveliance of building products was given by the OIB (Osterreichisches Institut flr
Bautechnik). Details and other accreditations are given on request and can be found on www.oeti.at,

Issuance

The valid first issue is done in paper and has single-handed signatures. For reference purposes and filing an unsigned
electronic duplicate can be delivered In pdf format. Duplicates and translations will be marked accordingly on the

cover sheet.

Copyright und Usage Notes

It Is pointed out, that any alterations, amendments or falsifications of reports not authorized by the issuer of the report
willl be prosecuted as civil and criminal offences; this especially fo the appropriate requirements of ABGB, UrhG, UWG
and criminal law and their respective international equlvalents.

Reports are profected under infernational copyright laws. Written consent of the OTl s required for publications (clso
in excerpt) and reference to tests for public relation purposes. Reports may only be reproduced in full length.

‘End of Report
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